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Mechanical Properties of 9% Ni Steel Plates
Produced from Continuously Cast Slabs’

Synopsis:

ISRV T RT3 7 £ 1o 1) T ARPPURSSOVY RPN




process (MACS-T) was investigated, and the applicabil- Table 1 Chemical composition of steel tested (%)

itr nf tha Q04 Ni eteel nlatec nroduiced hv the ahave-mean- s,

I - : e compostion of e feel TV

Thlspaperpresentsthercsults of such investigation and 0.06 0.24 0.59 0.002 0.00i B8.9% 0029 0.0037
evaluation. - . ) o - —

2 Optimum Manufacturing Cenditions for
MACS-T Process
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(1) ductile fracture energy increases when the siab
reheating and finish-rolling temperatures are raised, and
that {2) the strength and toughness of base metal are
good when the cooling rate after rolling ranges from 10
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prestrain aging, the degree of this decrease was low;  test was conducted using specimens taken at the center

theorpitical COD valne was 135 mm or marginall the o Id tal h =1 a e

cases at —170°C and it was found that the steel in ques- HAZ-2-mm (2 mm from the bond toward the base
tion met the requirements for LNG storage tank steel metal side). The test results are shown in Figs. 6 and 7.

u_%

R

toughness.
Although the COD test results showed that the RQ-T
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test results
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immediately after they reached the tested plates. The for RQ-T steel can be allowed at the design stress.
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